LAT PULLDOWN

MACHINE

™
T
0
=
@




PARTS LIST

IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

1. QryY| 2, QY| 3, o QryY| 4. QrY| 5, Qry
Nl x1 \ x2 x1 x1 x1
| <o RN @
0 7
BASE FRAME PLATE STOPPER LOWER UPRIGHT TOP UPRIGHT BOTTOM MOUNT
8. Qry| 7. QY| g, QY| 9, Qry Qry
x1 x1 x1 x1 x1
X ~_ o
» \\‘ - ;‘ ;/2 { ) ‘\3\\’\\\\
N ( DI L, 0
% ~ 2 i ’f T ‘
_\? P | \\“\ - /,:’/
FRONT FRAME FOOT PLATE TOP FRAME STORAGE HOOK PULLEY WHEEL
. ary[12, ary[13, arv[14, arv(1s, ary
x4 x2 x1| x1 x1
/ ©)
CARABINER CHAIN LAT BAR STRAIGHT BAR\\\ ~ [DuAL
16. QTY| 17, QTY| 18. QTY|19, QTY| 20. Qry
X2 ‘ X2 X2 x1 x1
: N
2" CONVERTER 2" COLLAR 1" COLLAR PLATE LOADER LOWER CABLE
21. QTY| 22, Qry
x1 X2
UPPER CABLE GRUB SCREW

@SYNERGEE

LAT PULLDOWN MACHINE

p.




PA RTS I-I ST IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

A. QTY(D. QTY|E. QTY
x1 X2 x1
54 //—

FOOT PLATE M10 M10x65 HEX HEAD |M10x40 HEX M10x20 HEX HEAD |M8x20 HEX HEAD
ROD BOLT HEAD BOLT BOLT BOLT
F. QTY| G, QTY(H. QTyY| |, QTY

x2 x26 x2 x13

/SN g =
gf/ V@
Q

M8x15 HEAD HEX
SOCKET BOLT M10 WASHER M8 WASHER M10 NUT
Y. QTYy Z. QTY

x7 x5

'»

CONCRETE BOLTS |M8 Hex Head
(SET) Screw (SET)

@SYNERGEE | LAT PULL DOWN MACHINE 3




HARDWARE SIZING CHART

M10x65
BOLT

M10x40
BOLT

M10x20
BOLT

M8x20
BOLT

M8x15
BOLT

@SYNERGEE | LAT PULLDOWN MACHINE 4



ASSEMBLY STEP PART GUIDE
STEP: 1 # [PART NAME QTY

2. | Plate Stopper 1
) 3. | Top Upright 1
0 4. |Lower Upright 1
B. | MIOx65 Hex Head Bolt 2

M8x15 Head Hex
Socket Bolt (Tighten

F- | with provided Allen 2
key)
G. | M10 Washer 4
[. [MI10 Nut 2
N\
E = @
| .
Fl o | ®F
1
e o o o o o - @\\
\
N\

wll

=

@SYNERGEE

LAT PULLDOWN MACHINE 5



ASSEMBLY STEP PART GUIDE

STEP: 2 # |PART NAME QTY
1 Base Frame 1
5 Bottom Mount 1
6. |Front Frame 1
F M10x65 Hex Head Bolt 6
G MI10 Washer 12
I M10 Nut 6

.
.
. .
R
(
5
e 4
- .
.
. ’ e
. N -
. . -
- .
. R )
. . A
® - e
R i R
.
4 .
e e
A‘; PRe (-@Y
& <
¥
. .
-,
.
&
'/*/ R
. ) ”,
. D
i{} Lo
Rag .
.
.
.
.
.
.
.
Pt
BN
.

@SYNERGEE

LAT PULLDOWN MACHINE 6



ASSEMBLY STEP PART GUIDE
STEP: 3

PART NAME QTY
Foot Plate 1
Foot Plate M10 Rod 1
MI0 Nut 2

AERIE:

@SYNERGEE | LAT PULLDOWN MACHINE 7



ASSEMBLY STEP PART GUIDE
STEP: 4

# |(PART NAME QTY
19. | Plate Loader 1

@SYNERGEE |LAT PULLDOWN MACHINE 8



ASSEMBLY STEP PART GUIDE
STEP: 5

PART NAME QTY
Top Frame 1
Pulley Wheel 1
M10x65 Hex Head Bolt 2
M10x40 Hex Head Bolt 1

6

3

M10 Washer
M10 Nut

— Q@M |S|>|#

@SYNERGEE | LAT PULLDOWN MACHINE 9



ASSEMBLY STEP PART GUIDE
STEP: 6

# |PART NAME QTY
9. [Storage Hook 1
D. |M8x20 Hex Head Bolt 2
H. [M8 Washer 2

@SYNERGEE' | LAT PULL DOWN MACHINE 10



ASSEMBLY STEP PART GUIDE

STEP: 7 # |PART NAME QTY
15. | Dual Pulley Wheel

1
20. |Upper Cable 1
21. | Lower Cable 1
D. |[MIOx20 Hex Head Bolt 2
G. |MI0 Washer 2

. Feed Upper Cable (21)
through point A and the
Pulley Behind. Loop
around the top of the Dual
Pulley (15).

. Feed upwards and over
top of the pulley at point
B.

. Secure Upper Cable to
machine at point C with
M10x20 Bolt and Washer.

. Feed the Lower Cable
(20) Through point D and
around the bottom of the
Dual Pulley (15).

. Secure Lower Cable at
Point E with M10x20 Bolt
and Washer.

@SYNERGEE

LAT PULLDOWN MACHINE 1



ASSEMBLY STEP PART GUIDE
STEP: 8

# |(PART NAME QTY
1. | Carabiner 4
12. [Chain 2
13. |Lat Bar 1

1

14. | Straight Bar

@SYNERGEE' | LAT PULL DOWN MACHINE 12



ASSEMBLY STEP PART GUIDE
STEP: 9 QTY

# |PART NAME
16. [2" Converter 2
17. | 2" Spring Collar 2

oo | Grub Screw (Tighten with 5
* | provided Allen key)

STEP A

@SYNERGEE |LAT PULLDOWN MACHINE 13



CONCRETE STEP PART GUIDE
INSTALLATION

# |PART NAME QTY
Y. |Concrete Bolts (set) 7
~_"
| AN
D
‘ =
‘\

ATTENTION

1/2" Drill Bit Required
for concrete wall
\ mounting

@SYNERGEE

LAT PULLDOWN MACHINE 14



WOOD STEP PART GUIDE
INSTALLATION

# |(PART NAME QTY
M8 Hex Head Screw (set) 5

N

‘ﬂ o

@SYNERGEE |LAT PULLDOWN MACHINE 15



